SPORTON LAB.

FCC RF Test Report

Report No. : FG231203F

FR1 n5/ 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum

Spectrum

Ref Level 22.80 dBm  Offset 4.80 dBb Mode Auta Sweep Ref Level 22.80 dém Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 fugPwr
20 dBimitdhank A | SPURIGHIBCHIEKARS . :
Line £PURIOUS LINE ABS Iﬂl paks Line _§PURIOUS_| INE_ABS_| PARS h ‘
10 dBm H 10 dém: H‘
od ) : 0 dBm / l
-10 dem: - -10 dBm
| SPURIOUS_LINE_ABS_ r \ j \
-20 dem T \ -20 dBm- / *
-30 dem ] ﬂ -30 dBm: ﬂ I k
-40 dBm “ f -fi0 dBm
N il I L \
na mum [ i " IH\ B 1 i
bl dinnd Vs PN MJU,.,\ Wt U . I\WN\W\\/WJ.\-J\MA LuJWWmmM W-.\
Mﬂu -60 dBm - ¥
“‘—-,,
-70 dBm:
Start 815.0 MHz 3003 pts Stop 844.0 MHz Start 829.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency Power Abs | ALimit | Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit
815.000 MHz 523.000 MHz 100.000 kHz | 822.95604 MHz -48.34 dBm -35.34 dB 929,000 MHz | 549,000 MHz | 100.000 kHz 948.43057 MHz | 17.79 dBm | -12.21 dB
823.000 MHz 824.000 MHz 200.000 kHz 823.99550 MHz -25.27 dBém -12.27 d& 540,000 MHz £50.000 MHz 200.000 kHz 540,00050 MHz -26.10 dem -13.10 dB
824,000 MHz 844.000 MHz 100,000 kHz 824.52047 MHz 17.45 dBm -12.55 dB 550,000 MHz £60.000 MHz 100.000 kHz 950,10490 MHz 54,72 dbm -41,72 dB
—
] ] ] [ Jjd ] (]
Date: 18.MAR.2022 15:37:46 Date: 18.MAR.2022 16:08:15
oo
Spectrum | (=)|[ spectrum =
Ref Level 22.80 dBm Offset 4.80 db Mode Auta Swesp Ref Level 22.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dBhwitdhomk A | SPURIGHECHBEKABS e ;
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm 1
o r, Sy ST Py e r— T N = [PV TN PSS P S Rp STy
-10 dBm ‘,
| SPURIOUS_LINE_ABS_ ’
-20 dam [ ‘
-30 dBm !
-40 dBm ;
- o Lo, |
-50 dBm T -50 dBm
dem -60 dBm-
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stap 844.0 MHz Start 820.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.64436 MHz -45.09 dBm -32.09 d& 829,000 MHz 249,000 MHz 100.000 kHz 842.63636 MHz -0.39 dBm -30.39 dB
823.000 MHz 824.000 MHz 200.000 kHz 823.94755 MHz -38.87 dBém -25.87 d& 549,000 MHz 850.000 MHz | 200.000 kHz 840.26521 MHz -42.63 dBm | -29.63 dB
824.000 MHz £44.000 MHz 100.000 kHz B825.04895 MHz -0.09 dBm -30.09 dB& 950,000 MHz 860,000 MHz 100.000 kHz 950,04496 MHz -46.09 dbm -33.09 dB
—
1 ] o [ Jjd ] ]
Date: 18.MAR.2022 15:36:49 : 18.MAR.2022 16:10:10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A30 of A260
Report Issued Date : May 06, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203F

FR1 n5/25MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum

Spectrum

Ref Level 22.80 dBm  Offset 4.80 dBb Mode Auta Sweep Ref Level 22.80 dém Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dBimitdhank 3 A | SPURIRNECHBEKABS_ . =
Line _§PURIOUS. ) INE AHF pAkS Line _§PURIOUS_| INE_ABS_| PARS ”
10 dBm ‘ 10 dém: ‘ T
od 0 dBm [ I\
-10 dem ‘ -10 dBm T
| SPURIOUS_LINE_ABS_ J J \
-20 dem J -20 dBm- ‘
-30 dem l ﬂ -30 dem ﬁ J
-40 dBm L \“ 40 dBm f i j
2 S PO 0 O P P
WWM TR AT e 1A L VL RACTN Y WAL ) I R U o) o h“\m\
-50 dBm e )
-70 dBm =70 dBm-
Start 815.0 MHz 3003 pts Stop 849.0 MHz Start 824.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs |  Atimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
815.000 MHz 523.000 MHz 100.000 kHz 622.96404 MHz -52.15 dBm -39.15 d& £24.000 MHz 549,000 MHz 100.000 kHz §48.38811 MHz 21.26 dBm ~6.74 dB.
823.000 MHz 824.000 MHz 200.000 kHz 823.99550 MHz -27.22 dBm -14.22 di 540,000 MHz £50.000 MHz 200.000 kHz §40.01449 MHz -30.30 dem -17.39 dB
824.000 MHz 849.000 MHz 100.000 kHz 824.61189 MHz 21.31 dBm -8.69 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,24476 MHz -52.66 dBm -39.66 dB
il J [ )i [ ]
Dats: 22.MAR.2022 O Date
oo
Spectrum =) | spectrum )
Ref Level 22.80 dBm  Offset 4.80 db Mode Auta Swesp Ref Level 22.80 d8m Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dBhwitdhomk A | SPURIRECHYEKABS_ 7
Line _$PURIOUS_|LINE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
od I EI VNN PO A o T U OIS PRI, Y il oA pa e
-10 dem K 1 0 dBm:
| SPURIOUS_LINE_ABS_ ‘ l
-20 dam , T 0 dBm-
-30 dBm 30 dBm \
N~ o . N
-40 dBm -40 dBm
VM uﬂﬂ'\,\’\
So/dem -50 dBm \
-60 dam -60 dBm-
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stap 849.0 MHz Start 824.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 820.70230 MHz -37.30 dBm -24.30 d& 824,000 MHz 249,000 MHz 100.000 kHz 833,17832 MHz 2.11 dBm -27.89 dB
823.000 MHz 824.000 MHz 200.000 kHz 823.74575 MHz -34.84 dBm -21.84 d& 549,000 MHz 850,000 MHz 200.000 kHz 840,31219 MHz -32.11 dém -19.11 dB
824.000 MHz 849.000 MHz 100.000 kHz B826.43506 MHz 2.12 dBm -27.88 dB 850,000 MHz 860,000 MHz 100.000 kHz 851,72328 MHz -35.32 dem -22,32 dB
1 J o [ Jjd ] ]
01:59:18 Date:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A31 of A260
Report Issued Date : May 06, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203F

FR1 n5/ 25MHz / DFT-s-OFDM / QPSK

oo
Spectrum | (22)|[ spectrum 5
Ref Level 22.80 dBm  Offset 4.80 dBb Mode Auta Sweep Ref Level 22.80 deém Offset 4.80 dg Mode Auto Sweep
SGL Caunt 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dBimitdhank . A | SPURIRNECHBEKABS_ g— =
Line _§PURIOUS. ) INE AHA pAkS Line _§PURIOUS_| INE_ABS_| PARS ”
10 dBm J [ 10 dém: l l
o | 0 dBm: J ‘
-10 dBm ! \ -10 dBm -
| SPURIOUS_LINE_ABS_ J k f k
-20 dem J -20 dBm- r
-30 dBm { ﬂ -30 dBm } f
-40 dBm T ﬂ‘ -40 dBm 5 | P} . i
/| L) Il ' I Y I N 1 /
50 dem 1 A ln (] / A A B dBm Al i ¢ i A f
M T Ty e "~ W TV WRTT o] '\!kl(\.‘l W PR TV RS T A ] e A A= ‘_\\
- J ~
™ 60 dBm. ¥y __Jﬂ
-70 dBm =70 dBm-
Start 815.0 MHz 3003 pts Stop 849.0 MHz Start 824.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency PoweraAbs | alimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
815.000 MHz 523.000 MHz 100.000 kHz 622.97203 MHz -52.50 dBm -39.50 d& £24.000 MHz 549,000 MHz 100.000 kHz §48.38811 MHz 21.10 dBm ~6.81 dB.
823.000 MHz 824.000 MHz 200.000 kHz 823.99950 MHz -29.06 dBém -16.06 d& 540,000 MHz £50.000 MHz 200.000 kHz 540.00050 MHz -30.11 dem -17.11 dB
824.000 MHz 849.000 MHz 100.000 kHz 824.61189 MHz 20.73 dBm -0.27 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,01499 MHz -51.96 dem -38.96 dB
S—
] J ] [ Jjd ] (]
Date: 25.MAR.2022 02:05:18
Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo
Spectrum =) | spectrum )
Ref Level 22.80 dBm  Offset 4.80 db Mode Auta Swesp Ref Level 22.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dBhwitdhomk A | SPURIRECHYEKABS_ 7
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
od / L 1 T’M y— "
-10 dem -0 dBm
| SPURIOUS_LINE_ABS_ ) l
-20 dem: T T 0 dBm:
-30 dBm H‘-I"Ij "K 30 dBm L
e ..
-40 dBm 0 -40 dBm can¥ -
hm“"\,‘.
0 dBm -50 dBm ]
-60 dam -60 dBm-
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 849.0 MHz Start 824.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100,000 kHz 822.88412 MHz -36.87 dBm -23.87 d& 824,000 MHz 249,000 MHz 100.000 kHz 825,98551 MHz 1.84 dBm -28.16 dB
823.000 MHz 824.000 MHz 200.000 kHz 823.65784 MHz -32.51 dBém -19.51 d& 549,000 MHz 850,000 MHz 200.000 kHz 840,29021 MHz -33.00 dém -20.02 dB
824.000 MHz 849.000 MHz 100.000 kHz B837.17433 MHz 1.72 dBm -28.28 dB 850,000 MHz 860,000 MHz 100.000 kHz 851,75325 MHz -35.93 dem -22.93 dB
1 J [ Jjd ] ( ]
Date: 25.MAR.2022 01:54:18 . 25 .MAR.2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A32 of A260
Report Issued Date : May 06, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203F

FR1 n5/ 25MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum ¥

Spectrum

Ref Level 22.80 dém  Offset 4.80 db Mode Auta Sweep Ref Level 22.80 dém Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dBimitdhank A | SPURIRNECHBEKABS_ g— =
Line _§PURIOUS |INE AH% pAkS Line _§PURIOUS_| INE_ABS_| PARS fl
10 dBm I 10 dBm “ l
od ' ( 0 dBm | 1
-10 dBm H l -10 dBm |
| SPURIOUS_LINE_ABS_ ( / k
-20 dem J -20 dBm- ' l
-30 dBm J -30 dBm 1 'j
-40 dBm T L -40 dBm | “{,
/L VT OO O O Y
o LSS WL APRPY e T 7 A o, "\'»\JrUIL N TR v ] 'LWM
A" 50 dem i S
70 dém 70 dem:
Start 815.0 MHz 3003 pts Stop 849.0 MHz Start 824.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs |  Atimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
815.000 MHz 523.000 MHz 100.000 kHz 622.90010 MHz -52.90 dBm -39.80 d& £24.000 MHz 549,000 MHz 100.000 kHz 848.36314 MHz 21.04 dBm ~6.96 dB.
823.000 MHz 824.000 MHz 200.000 kHz 823.99550 MHz -28.16 dém -15.16 d& 540,000 MHz £50.000 MHz 200.000 kHz 540.01049 MHz -31.04 dem -18.94 dB
824.000 MHz £49.000 MHz 100.000 kHz 824.61189 MHz 19.92 dBm -10.08 dB 950,000 MHz 860,000 MHz 100.000 kHz 950,00500 MHz -52,90 dbm -39.90 dB.
] J ] [ Jjd ] (]
Date: 22.MAR.2022 02:17:15 Date: 25.MAR.2022 02:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo
Spectrum =) | spectrum )
Ref Level 22.80 dBm  Offset 4.80 db Mode Auta Swesp Ref Level 22.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dBhwitdhomk A | SPURIRECHYEKABS_ T
Line _§PURIOUS LINE ABS pAKS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
od } 5 ° . T T WW Ore rae T T i -wv\
-10 dgm -10 dBm
| SPURIOUS_LINE_ABS_ J I
-20 dem: J ‘ 0 dBm:
-30 dBm 30 dem \-’L
H \ -40 dBm “,
'WMWN
-50 dBm T
-60 dam -60 dBm-
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stap 849.0 MHz Start 824.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.01608 MHz -40.13 dBm -27.13 d& 824,000 MHz 249,000 MHz 100.000 kHz 830,58092 MHz 1.11 dBm -28.89 dB
823.000 MHz 824.000 MHz 200.000 kHz 823.51499 MHz -35.46 dBm -22.46 di 549,000 MHz 850,000 MHz 200.000 kHz 840.76072 MHz -35.19 dém -22.12 dB
824.000 MHz £49.000 MHz 100.000 kHz 834.60190 MHz 0.84 dBm -29.16 dB 950,000 MHz 860,000 MHz 100.000 kHz 950,04496 MHz -39.08 dbm -26.08 dB.
J ) [ i )| [ ]
Date: 25.MAR.2022 01:56:45 Date: 25.MAR.2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A33 of A260
Report Issued Date : May 06, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203F

FR1 n5/ 25MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

o
Spectrum  # || Spectrum A
Ref Level 22.80 dBm  Offset 4.80 dBb Mode Auta Sweep Ref Level 22.80 dém Offset 430 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dBmSRee. A | SPURIGIECHBEK ABS_: R
Line _§PURIOUS. ) INE AHF pAkS Line _§PURIOUS_|INE_ABS_| PARS )1
10 dBm ' 10 dém: ‘ l
od 0 dBm ,I \
-10 dBm: { | -10 dBm.
| SPURIOUS_LINE_ABS_ H l J \
-20 dem J -20 dBm- [
-30 dBm 1 IA\ -30 dBm: ﬂ J
-40 dBm t 1 i ‘ -40 dBm 4
J ML 1 1 1 1 T O A o
L R PPV VR SVl i LA Y LN AT LA~V L WL Y (P e LV \'\a\,.
|
dey -50 dBm —_—
-70 dBm =70 dBm-
Start 815.0 MHz 3003 pts Stop 849.0 MHz Start 824.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  alimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
615.000 MHz 823.000 MHz 100.000 kHz 622.98002 MHz -53.03 dém -40.03 d& 924,000 MHz 49,000 MHz 100.000 kHz 848,38811 MHz 20.43 dem -9.57 dB
823.000 MHz 824.000 MHz 200.000 kHz 823.99650 MHz -28.35 dBm -15.35 dB 540,000 MHz £50.000 MHz 200.000 kHz §40.01149 MHz -30.07 dem -17.07 d&
824.000 MHz £49.000 MHz 100.000 kHz 824.63686 MHz 19.42 dBm -10.58 dB 950,000 MHz 860,000 MHz 100.000 kHz 950,05495 MHz -52,79 dbm -39.79 dB.
il J [ i )i [ ]
Date: 22.MAR.2022 02:17:55 Date: 25.MAR.2022 02:02:39
Lowest Band Edge / Full RB Highest Band Edge / Full RB
==
Spectrum =) | [ spectrum 3

Ref Level 22.80 dBm  Offset 4.80 db Mode Auta Swesp Ref Level 22.80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dBhwitdhomk A | SPURIGHECHBEKABS T
Line _§PURIOUS LINE ABS pAKS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
od rmww v w w,.r\ O Em = = [ M‘]
-10 dgm -10 dBm
| SPURIOUS_LINE_ABS_ ‘ l }
20 dem i ‘ 0 dBm l
-30 dBm 30 dBm
| { \
-40 dBm ' v |[-+0 dem
il %M
-50 dBm e
-60 dam -60 dBm-
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stap 849.0 MHz Start 824.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.59640 MHz -41.12 dBm -28.12 d& 824,000 MHz 249,000 MHz 100.000 kHz 842,04446 MHz 0.33 dBm -20.67 dB
823.000 MHz 824.000 MHz 200.000 kHz 823.86963 MHz -37.58 dBm -24.58 d& 549,000 MHz 850,000 MHz 200.000 kHz 540,54396 MHz -37.18 dém -24.18 dB
824.000 MHz 849.000 MHz 100.000 kHz 831.13037 MHz 0.25 dBm -29.75 dB 850,000 MHz 860,000 MHz 100.000 kHz 950,11489 MHz -41,18 dBm -28,18 dB
S—
1 J o [ Jjd ] ]

Date: 25.MAR.2022

Date: 25.MAR.Z2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A34 of A260
Report Issued Date : May 06, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG231203F

FR1 n5/ 25MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBMAX
o
Spectrum || Spectrum A
Ref Level 22.80 dBm  Offset 4.80 dBb Mode Auta Sweep Ref Level 22.80 dém Offset 430 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 fugPwr
20 dBmSRee. A | SPURIGIECHBEK ABS_: R
Line _§PURIOUS. ) INE AHF pAkS Line _§PURIOUS_|INE_ABS_| PARS n
10 dBm J 10 dBm J i
od 0 dBm , l
-10 dBm: } -10 dBm. i
| SPURIOUS_LINE_ABS_ , \ i
-20 dem ( -20 dBm r '\
-30 dBm ﬂ { -30 dBm: ﬁ } \
-40 dBm J ﬁ -40 dBm H ”
" 1 PO P [ LN
J wellaana L VLN LT o] ..fw\fk;ﬂf\ Pogrrn s e AT T, NvaW \"“km_
-60 dBm et -60 dBm.
ST ]
-70 dBm =70 dBm-
Start 815.0 MHz 3003 pts Stop 849.0 MHz Start 824.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  alimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
815.000 MHz 523.000 MHz 100.000 kHz 822.96404 MHz -55.15 dBm -42.15 d& 824,000 MHz 849,000 MHz 100.000 kHz 848.38811 MHz 17.36 dBm -12.64 dB
823.000 MHz 824.000 MHz 200.000 kHz §23.99950 MHz -32.55 dBm -19.55 d& 540,000 MHz £50.000 MHz 200.000 kHz 540,01048 MHz -34.46 dBém -21.46 dB
824.000 MHz 849.000 MHz 100.000 kHz 824.61189 MHz 17.49 dBm -12.51 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,01499 MHz -55.27 dem -42.27 dB
] J [ Bj ] ( ]
Date: 25.MAR.2022 100:08 Date: 25.MAR.Z0ZZ
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m o
Spectrum "y Spectrum 3
Ref Level 22.80 dBm  Offset 4.80 dB Mode Auta Sweep Ref Level 22.80 dém Offset 430 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dBmSRee. A | SPURIGIECHBEK ABS_: R
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_|INE_ABS_| PARS
10 dBm 10 dém:
od 0 dBm
r R i a S L N s’ S At “,J-«u\ OSEPUNP CRUTRNPY S ARSETIRFIP IEIREEYR PERURNPE PRSI W
-10 dBm: 410 dBm
| SPURIOUS_LINE_ABS_ J l
-20 dém J 1 0 dBm
-30 dBm ’ 30 dem \
l\\m 40 dBm LM M
LA ' -
e . e
-60 dBm.
-70 dBm:
Start 815.0 MHz 3003 pts Stop 849.0 MHz Start 824.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
§15.000 MHz 823.000 MHz 100.000 kHz §22.5080% MHz -45.76 dBm -32.76 d& 524.000 MHz 549.000 MHz 100.000 kHz 930.33117 MHz ~1.76 dBm “31.78 db
823.000 MHz 824.000 MHz 200.000 kHz 823.38711 MHz -41.91 dBm -28.91 dB 540,000 MHz 850,000 MHz 200.000 kHz 540,72877 MHz ~41.08 dem ~28.08 dB
824.000 MHz 849.000 MHz 100.000 kHz 631.13037 MHz -1.76 dBm -31.76 db 950,000 MHz 860,000 MHz 100.000 kHz 950,37463 MHz -44,83 dbm -31.93 dB.
)il ) [ il ] ( ]
Date: 25.MAR.2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number
Report Issued Date
Report Version

1 A35 of A260
: May 06, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG231203F

Conducted Spurious Emissio

FR1 n5/5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum == [ spectrum k=
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
_10 4dpR_BPURIOUS LINE ABS PASS _10 dipe—BPURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40 dBm . 40 dBm
-50 dBm l -50 dém ‘
I - --v-“l T M—-""l
-50 dBr _u._f -60 dbr f
-80 dB -80 dB
-90 dBm 90 dém
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz £15.000 MHz 100.000 kHz 779.48650 MHz -64.94 dBm -51.84 de 30.000 MHz 815.000 MHz 100.000 kHz 769.30410 MHz -64.98 dBm -51.96 dB
860.000 MHz 1,000 GHz 100.000 kHz 873.35664 MHz -53.46 dBm -40.46 0B 860.000 MHz 1.000 GHz 100.000 kHz 883.00699 MHz -53.21 dém -40.21 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,64909 GHz -38.83 dBm -25.83 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.66908 GHz -37.24 dBm -24.24 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.88876 GHz -51.67 d&m -38.67 de 3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -51.64 dam -38.64 de
7.000 GHz 9,000 GHz 1,000 MHz £,02799 GHz -58.77 dBm -45.77 dB 7.000 GHz 3,000 GHz 1.000 MHz 8.00500 GHz -58.94 dBm -45.84 dB
( | ) - ( ] J -
Date: 18.MAR.2022 1 Date: 1B.MAR.2022 17:55:5

Highest Channel / 1RB1

Spectrt k=
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ihuuk PAES
ine _$PURIOUS_LINE_ABS PASS
-10 ddpE-t
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm
50 dem }
—MMT
-60 dam
Iy
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 799.50400 MHz -64.92 dBm -51.82 dB
860.000 MHz 1,000 GHz 100.000 kHz 889.72028 MHz -53.20 d&m -40.20 di
1.000 GHz 3,000 GHz 1,000 MHz 1,68908 GHz -38.33 dBm -25.33 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,92526 GHz -51.58 d&m -38.56 de
7.000 GHz 9,000 GHz 1,000 MHz 7,99500 GHz -58.81 dBm -45.81 dB
( | ) -
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SPORTON LAB.
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Report No. : FG231203F

FR1 n5/ 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum == [ spectrum k=
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
_10 4dpR_BPURIOUS LINE ABS PASS _10 dipe—BPURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
-30 dB -30 dB
-40 dBm 40 dBm
-50 dm | 50 dBm |
I T L i
-60 dBm ertmiia-
-80 dB 80 dB
-90 dBm 90 dém
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz £15.000 MHz 100.000 kHz 779.48650 MHz -64.57 dBm -51.67 dB 30.000 MHz 815.000 MHz 100.000 kHz 786.95027 MHz -64.51 dBm -51.61 dB
860.000 MHz 1,000 GHz 100.000 kHz 869.86014 MHz -56.85 dBm -43.85 dB 860.000 MHz 1.000 GHz 100.000 kHz 865.66434 MHz -54.96 dBm -41.86 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,64909 GHz -39.46 dBm -26.46 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.66408 GHz -38.52 dBm -25.52 dB
3.000 GHz 7,000 GHz 1,000 MHz 687877 GHz -51.74 dam -38.74 de 3.000 GHz 7.000 GHz 1.000 MHz 695975 GHz -51.57 d&m -38.57 de
7.000 GHz 9,000 GHz 1,000 MHz £,01200 GHz -58.66 dBm -45.66 dB 7.000 GHz 3,000 GHz 1.000 MHz 8.81980 GHz -58.67 dBm -45.67 dB
( | ) - ( ] J -
Date: 18.MAR.2022 17

Date: 1B.MAR.2022 17:2

Highest Channel / 1RB1

Spec k=
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ihuuk PAES
ine _$PURIOUS_LINE_ABS PASS
-10 ddpE-t
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm
50 dem ‘
1 1 it
-60 dam lr—-—-
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 794.40405 MHz -64.38 dBm -51.36 dB
860.000 MHz 1,000 GHz 100.000 kHz 886.64336 MHz -53.60 d&m -40.69 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,67908 GHz -38.30 dBm -25.30 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,93326 GHz -51.71 d&m -38.71 de
7.000 GHz 9,000 GHz 1,000 MHz £,00000 GHz -58.72 dBm -45.72 dB
( | ) -
Date: 18.MAR.2022 17:30:42
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SPORTON LAB.
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Report No. : FG231203F

FR1 n5/15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum

B.MAR.2022

@ |(Spectram =
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
_10 4dpR_BPURIOUS LINE ABS PASS _10 dipe—BPURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
-30 dB -30 dB
-40 dBm 40 dBm
-50 dm 50 dBm |
l . M—nﬂ"’l - M.n——“l
-60 dBm 'J_._- e
-80 dB 80 dB
-90 dBm 90 dém
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz £15.000 MHz 100.000 kHz 779.48650 MHz -64.13 dBm -51.13 dB 30.000 MHz 815.000 MHz 100.000 kHz 764.50645 MHz -64.58 dBm -51.56 dB
860.000 MHz 1,000 GHz 100.000 kHz 873.63636 MHz -58.39 dém -45.39 dB 860.000 MHz 1.000 GHz 100.000 kHz 886.92308 MHz -56.30 d&m -43.30 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,64909 GHz -39.79 dBm -26.79 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.65909 GHz -39.13 dBm -26.13 dB
3.000 GHz 7,000 GHz 1,000 MHz 686527 GHz -51.60 d&m -38.60 de 3.000 GHz 7.000 GHz 1.000 MHz 6.85777 GHz -51.54 dam -38.54 de
7.000 GHz 9,000 GHz 1,000 MHz £,00950 GHz -58.80 dBm -45.80 dB 7.000 GHz 3,000 GHz 1.000 MHz 8.44739 GHz -58.72 dBm -45.72 dB
( | ) .- [ I ) .-
Date: 18.MAR.2022 16:21:34 Date: 1E

16:27:

42

Highest Channel / 1RB1

Spec k=
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ihuuk PAES
ine _$PURIOUS_LINE_ABS PASS
-10 ddpE-t
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm
50 dsm - .
-60 dam 1
3N
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 789.69640 MHz -65.38 dBm -52.36 dB
860.000 MHz 1,000 GHz 100.000 kHz 886.36364 MHz -56.65 dBm -43.65 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,66908 GHz -38.12 dBm -25.12 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.91476 GHz -51.57 d&m -38.57 de
7.000 GHz 9,000 GHz 1,000 MHz 8.15146 GHz -58.86 dBm -45.86 dB
( | ) -
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SPORTON LAB.
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Report No. : FG231203F

FR1 n5/20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum

Spectrum

Ref Level 0.00 dém Offset 4.80 dB
SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dém
SGL Count 1004100

Offset 4.80 de Mode Auto Sweep

@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
_10 4dpR_BPURIOUS LINE ABS PASS _10 dipe—BPURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
-30 dB -30 dB
-40 dBm 40 dBm
50 dBm 50 dBm !
| ___m-—w—ﬂ ) M--T
50 dam—J] 50 dem—]] .
-80 dB 80 dB
-90 dBm 90 dém
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim
30.000 MHz £15.000 MHz 100.000 kHz 779.48650 MHz -65.04 dBm -52.04 de 30.000 MHz 815.000 MHz 100.000 kHz 762.24263 MHz -64.70 dBm -51.70 de
860.000 MHz 1,000 GHz 100.000 kHz 887.20280 MHz -58.20 d&m -45.20 dB 860.000 MHz 1.000 GHz 100.000 kHz 888.04196 MHz -57.32 dém -44.32 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,64959 GHz -39.38 dBm -26.38 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.65459 GHz -39.40 dBm -26.40 dB
3.000 GHz 7,000 GHz 1,000 MHz 6,95476 GHz -51.60 d&m -38.60 de 3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -51.41 d&m -38.41 de
7.000 GHz 9,000 GHz 1,000 MHz £,00700 GHz -58.77 dBm -45.77 dB 7.000 GHz 3,000 GHz 1.000 MHz 8.42739 GHz -58.70 dBm -45.70 dB
( | ) .- [ I ) .-
Data: 18.MAR.2022 15:57:17 Date: 1B.MAR.202Z 15:58:44

Highest Channel / 1RB1

Spec k=
Ref Level 0.00 dBm Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ihuuk PAES
ine _$PURIOUS_LINE_ABS PASS
-10 ddpE-t
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm
50 dem :
l i
60 dem ir__
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 784.50645 MHz -64.53 dBm -51.53 dB
860.000 MHz 1,000 GHz 100.000 kHz 887.62238 MHz -57.75 dem -44.75 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,65959 GHz -38.07 dBm -25.07 dB
3.000 GHz 7,000 GHz 1,000 MHz 687927 GHz -51.56 d&m -38.56 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.99750 GHz -58.72 dBm -45.72 dB
( | ) .-
Date: 18.MAR.2022 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ1216U

Page Number 1 A39 of A260
Report Issued Date : May 06, 2022
Report Version : Rev. 01



ee FCC RF Test Report Report No. : FG231203F

SPORTON LAB.

FR1 n5/25MHz / DFT-S OFDM / QPSK

Middle Channel / 1IRB1

Spectrum | luf

Ref Level 0.00 dBm Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
Limit ¢heck PASS
10 dé}hp PURIOUS_LINE_ABS PAES

| SPURIOUS_LINE_ABRS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm L - - —

-60 dBm ‘i

-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -67.31 dBm -54.31 dB
860.000 MHz 1.000 GHz 100.000 kHz 869.72028 MHz -58.29 dBm -45.29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -41.11 dBm -28.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -52.31 dém -39.31 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04974 GHz -56.53 dBm -43.53 db
]
)i (D e
Datea: 22 MAR 2022  (02:=14=48
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Report No. : FG231203F

Frequency Stability

Test Conditions FR1 n5 (QPSK) / Middle Channel Limit
BW 20MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0030
40 Normal Voltage 0.0024
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0021
-10 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0012
20 Battery End Point 0.0033

Note: Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG231203F

FR1 n7(SCS 15kHz)

Peak-to-Average Ratio

Spectrum b Spectrum 2 (%) b
Ref Level 26.00 dém Offset 6.00 d8 & RBW 1 MHz Ref Level 26.00 dém Offset 6.00 d& & RBW 1 MHz

o Att 30l @ SWT  100ms @ VBW 3MHz  Mode Auta Sweep o Att 30de @ SWT  100ms @ VBW 3 MHz Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@153 AvgPwr @153 Max

204 204

10 10

od od

10 d BLE]

-20 df -20 df

ou Pl s, WA "

Al TWTRR

o)

s Y i 2 04

50 df 50 df

60 d 60 d

=70 =70

CF 2.535 GHz 691 pts Span 102.0 MHz CF 2.535 GHz 691 pts Span 102.0 MHz
‘Channel Power ‘Channel Power

Bandwidth 50.00 MHz Power 23.19 dBm Tx Total 23.19 dBm Bandwidth 50.00 MHz Power 30.09 dBm Tx Total 30.09 dBm
Il T e e Il
Date 17 MAR 2022 23:14°44 Date 17 MAR 2022 231522

Date 17 MAR 2022 23:15:48

Spectrum k2 Spectrum 2 (®) k2

Ref Level 26.00 cBm  Offset 6.00 dB = RBW 1 MHz Ref Level 26.00 dbm  Offset 6.00 dB = RBW 1 Mz
o att 308 @ SWT  100ms @ VBW 3 MHz  Made Auto Swasp o At 30de @ SWT 100 ms @ VBW 3 MHz  Mode Auto Swaep

SGL Count 100/100 SGL Count 100/100

(@153 Avgrwr @153 Max

20 di 20 di

10 10

od od

-10d -10d

20d 20d

30d 0 dBm——

st T,

k-l = 40 d

-50 df -50 df

60 df -60 df

70 70
CF 2.535 GHz 691 pts Span 102.0 MHz CF 2.535 GHz 691 pts Span 102.0 MHz
Channel Povier Channel Povier

Bandwidth 50.00 MHz Power 22.60 dBm Tx Total 22.60 dBm Bandwidth 50.00 MHz Power 29.48 dBm Tx Total 29.48 dBm
Il T weer WR e

4

it

Date: 17 MAR 2022 23:16:21
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Spectrum

&

Ref Level 26.00 dBm Offset 6.00 d8 & RBW 1 MHz
o Att 30 d8 @ SWT 100 ms @ VBW 3 MHz  Mode Auta Sweep
SGL Count 100/100

#7357 Evarwr

Spectrum b Spectrum 2 (%) b
Ref Level 26.00 dem  Offset 6.00 8 = RBW 1 hHz Ref Level 26.00 dem  Offset 6.00 08 = RBW 1 Mhz
o Att 30l @ SWT  100ms @ VBW 3MHz  Mode Auta Sweep o Att 30de @ SWT  100ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@155 AvgFwr (@155 Max
20 di 20 di
10 10
od od
10 d BLE]
20 20
a0 d -an d mREEE
|- £ i) 40 d
-50 df -50 df
60 d -60 df
70 70
CF 2.535 GHz 691 pts Span 102.0 MHz CF 2.535 GHz 691 pts Span 102.0 MHz
Channel Povier Channel Povier
Bandwidth 50.00 MHz Power 21.62 dBm Tx Total 21.62 dBm Bandwidth 50.00 MHz Power 28.56 dBm Tx Total 28.56 dBm
|| T e e ||
Date: 17.MAR 2022 231650 Date: 17.MAR 2022 231716
Spectrum k2 Spectrum 2 (®) k2
Ref Level 26.00 dBm  Offset 5.00 08 @ RBW 1 MMz Ref Level 26.00 dBm  Offset 6.00 08 & RBW 1 Mhz
o att 30 @ SWT 100 ms @ VBW 3MHz  Mode Auto Swesp o At 308 @ SWT  100ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@155 AvgFwr (@155 Max
20 di 20 di
10 10
od od
10 d BLE]
20 20
a0 d -30 dBm b
| -40.clpw b . T | -4nd
-50 df -50 df
-60 df -60 df
70 70
CF 2.535 GHz 691 pts Span 102.0 MHz CF 2.535 GHz 691 pts Span 102.0 MHz
Channel Povier Channel Povier
Bandwidth 50.00 MHz Power 21.13 dBm Tx Total 2 dBm Bandwidth 50.00 MHz Power 28.22 dBm Tx Total 28.22 dBm
|| T e e ||
Date: 17.MAR 2022 231745 Date: 17.MAR 2022 231812

Spectrum 2

30 dB @ SWT
SGL Count 100/100

Ref Level 26.00 dBm Offset 6.00 d8 & RBW 1 MHz

100 ms @ VBW 3 MHz  Mode Auto Sweep
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20d
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Report No. : FG231203F

26dB Bandwidth

Mode

FR1 n7: 26dB BW(MHz) / DFT-S OFDM

BW

50M

Mod.

QPSK

16QAM

Middle CH

50.55

50.75

Spectrum X b Spectrum X -
Ref Level 26.00 dém  Offset 6,00 db & RBW 1 MHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30dE SWT  1Sus @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 15us @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max @17k Max
mif1] 14.56 dBm mif1]
20d T 2.5180200 GHz 20d W
o A L 26.00 dB| . S S - R 26.00 d8)
0 7 " 50.550000000 MHz 10 7 B W 50.750000000 MHz
Q factor | 19.9 | Q factor | 19.6
0 dan ll - 0 dBm “
-10 dBm T T -10 dém 4. i
-20 dBm -20 dBm I
1 ~
N | " S | Lo
d o / £ . A
et T e ™ 7 . 30 dBma o = o
-40 dBm -40 dBm
-50 dBm -50 dém
-6 dBm -60 dBm
70 dBm -70 dBm
CF 2,535 GHz 1001 pts Span 100.0 MHz CF 2.535 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 2.51802 GHz 14.55 dBm ndB down 50.55 MHz ML 1 2.51572 GHz 13.22 dBm ndB down 50,75 MHz
T1 1 2,50973 GHz -11.22 dém ndé 26.00 dB T1 1 2.50963 GHz -12.13 dém ndé 26.00 d8
T2 1 2,56027 GHz -11.85 dém  factor 49.8 T2 1 2.56037 GHz -13.20 dém  factor 43.6
il J ). Il J
Date: 17.MAR 2022 23:09.10 Date: 17.MAR 2022 23.08.37

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID : 2AFZZ1216U

Page Number

1 A44 of A260

Report Issued Date : May 06, 2022

Report Version

. Rev. 01



s=amranas. FCC RF Test Report Report No. : FG231203F

Occupied Bandwidth

Mode FR1 n7 : 99%0BW(MHz) / DFT-S OFDM
BW 50M

Mod. QPSK 16QAM
Middle CH 48.15 48.05

o L ) 2 . o] v
Ref Level 26.00 dém  Offset 6,00 db & RBW 1 MHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 0B SWT  15ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1Sus @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
MiL1] 14.54 dBm) —miLil
20d ! 2.5448900 GHzZ| 20d
A By n 18.151B48152 MH_| A ocg B,
10 d8 . SRS S YaNAV Pl -r-"W mg - - 10 d8 sacnlinstoe e DEVEAN I LW
|
0 den I“ L 0 dsm " H
-10 dém T -10 dém | ]|
-20 dBm -20 dBm
30,d8m =i \ - 30 dem ! e
40 dBm -40 dBm
-50 dBm -50 dém
-6 dBm -60 dBm
70 dBm -70 dBm
CF 2,535 GHz 1001 pts Span 100.0 MHz CF 2.535 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML T 2,54483 GHz 14.54 dBm ML 1 2.54159 GHz 15.40 dBm
T1 1 2.5109241 GHz 8.28 dém Occ Bw 48.151848152 MHz T1 1 2.5109241 GHz 8.80 dém Occ Bw 48.05194B052 MHZ
T2 1 2,5590759 GHz 8.18 dBm T2 1 2.558976 GHz 10.21 dBm
GRRNNRRED wa [ Jjl LT
Date: 17.MAR 2022 25.09.01 Date: 17.MAR.2022 23.08.28
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SPORTON LAB.

FCC RF Test Report

Report No. : FG231203F

Conducted Band Edge

FR1 n7 / 5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

ﬂf =] um N
Ref Level 24.10 dbm  Offset 6.00 dB Mode Auto Sweep RefLevel 26.00 d2m  Offset 6.00 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 dvgpur
20 bl qheck pakS | SPUBIRIEHEKS8S_ PAES
Line _$PURIOUS_| INE_ABS PABS Eilve 'PIIRI}Y IS_LINE_ABS PAES
10 dBm i 10 dBm |
: [
od T l 0 dBm j
10 dem l‘ \ -10 dem
-20 dBm 20 dem ] | T
SPURIOUS_LINE ABS ! l | 1 [ \
e -30 dem i
= o A
-40 dBm i —
— / \Jﬂ \ i 0 dBm
-50 dom o M W MN"‘&
- s
-60 dBm 0 sBm
70 dom 70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2494 GHz 1,000 MHz 2:49400 GHz -48.36 dém -23.36 dB 2,565 GHz 2.570 GHz 100.000 kHz 256965 GHz 20.64 dbm -9.36 d&
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